SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
12370 5429 | -19.71 74 33.77 40.08 20.97 | 40.53 - - P H
12370 43.26 | -10.74 54 22.74 40.08 20.97 | 40.53 - - A | H
18555 39.8 -34.2 74 50.74 38 15.49 | 64.43 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 53.08 |-20.92 74 32.56 40.08 20.97 | 40.53 - - P |V
6185MHz 12370 42.86 | -11.14 54 2234 | 40.08 | 20.97 | 40.53 - - A |V
18555 39.79 | -34.21 74 50.73 38 15.49 | 64.43 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C22 of C41

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

12690 55.06 | -18.94 74 33.61 40.78 | 21.26 | 40.59 - - P | H
12690 443 9.7 54 2285 | 40.78 | 21.26 | 40.59 - - A
19035 40.66 |-33.34 74 50.61 38.11 | 15.83 | 63.89 - - P

802.11ax

HE160 Full

CH79 12690 54.87 |-19.13 74 3342 | 4078 | 21.26 | 40.59 - - P

6345MHz 12690 44.31 -9.69 54 22.86 | 40.78 | 21.26 | 40.59 - - A

19035 38.95 |-35.05 74 48.9 38.11 | 15.83 | 63.89 - -

K| KKK KK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C23 of C41

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5898.28 76.82 -11.38 88.2 63.62 34 13.74 | 3454 | 217 0 P H
5920.36 64.44 -3.76 68.2 51.25 34 13.75 | 3456 | 217 0 A H
* 6025 110.84 - - 97.43 34.2 13.85 | 34.64 | 217 0 P H
802.11ax * 6025 102.67 - - 89.26 34.2 13.85 | 34.64 | 217 0 A H
HE160 "
Partial H
996/67 5898.92 73.49 -14.71 88.2 60.29 34 13.74 | 34.54 | 100 94 P |V
CH15 5920.36 62.01 -6.19 68.2 48.82 34 1375 | 3456 | 100 | 94 | A |V
6025MHz | - 6025 109.14 - . 9573 | 342 | 1385 | 3464 | 100 | 94 | P |V
* 6025 99.95 - - 86.54 34.2 13.85 | 34.64 | 100 94 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C24 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13040 53.86 -34.34 88.2 31.97 41.04 21.6 40.75 - - P H
19605 40.69 -33.31 74 50.1 38 16.28 | 63.69 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13040 53.12 -35.08 88.2 31.23 41.04 21.6 40.75 - - P |V
6535MHz
19605 39.8 -34.2 74 49.21 38 16.28 | 63.69 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C25 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13390 53.87 -20.13 74 32.06 41.22 21.91 | 41.32 - - P H
13390 44.65 -9.35 54 22.84 41.22 2191 | 41.32 - - A H
20085 39.27 -34.73 74 47.74 38.1 16.65 | 63.22 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 53.69 -20.31 74 31.88 41.22 21.91 | 41.32 - - P |V
6695MHz
13390 44.76 -9.24 54 22.95 41.22 21.91 | 41.32 - - AV
20085 39.76 -34.24 74 48.23 38.1 16.65 | 63.22 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C26 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 55.11 -33.09 88.2 33.07 41.6 2223 | 41.79 - - P H
20625 38.99 -35.01 74 46.64 38 17.05 62.7 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 185
13750 55.9 -32.3 88.2 33.86 41.6 2223 | 41.79 - - P \Y,
6875MHz
20625 40.78 -33.22 74 48.43 38 17.05 62.7 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C27 of C41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13070 53.16 | -35.04 88.2 31.29 41.04 21.62 | 40.79 - - P H
19605 39.71 -34.29 74 49.12 38 16.28 | 63.69 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 53.95 |-34.25 88.2 32.08 41.04 21.62 | 40.79 - - P |V
6535MHz 19605 41.46 | -32.54 74 50.87 38 16.28 | 63.69 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C28 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13390 53.74 | -20.26 74 31.93 41.22 21.91 | 41.32 - - P H
13390 447 -9.3 54 22.89 41.22 2191 | 41.32 - - A | H
20085 40.32 -33.68 74 48.79 38.1 16.65 | 63.22 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 53.61 -20.39 74 31.8 41.22 21.91 | 41.32 - - P |V
6695MHz 13390 45.03 | -8.97 54 2322 | 4122 | 2191 | 41.32 - - A |V
20085 40.87 | -33.13 74 49.34 38.1 16.65 | 63.22 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C29 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13750 55.42 -32.78 88.2 33.38 41.6 2223 | 41.79 - - P H
20625 39.28 -34.72 74 46.93 38 17.05 62.7 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 56.31 -31.89 88.2 34.27 41.6 2223 | 41.79 - - P |V
6875MHz 20625 39.43 | -34.57 74 47.08 38 17.05 | 62.7 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C30 of C41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13130 54.12 -34.08 88.2 32.11 41.22 21.68 | 40.89 - - P H
19695 41.01 -32.99 74 50.08 38.18 16.35 63.6 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 53.51 -34.69 88.2 31.5 41.22 21.68 | 40.89 - - P |V
6565MHz 19695 40.44 | -33.56 74 4951 | 38.18 | 16.35 | 63.6 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C31 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13370 53.4 -20.6 74 31.54 41.26 21.89 | 41.29 - - P H
13370 44.87 -9.13 54 23.01 41.26 21.89 | 41.29 - - A | H
20055 39.56 |-34.44 74 48.07 38.1 16.63 | 63.24 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 53.78 |-20.22 74 31.92 41.26 21.89 | 41.29 - - P |V
6685MHz 13370 44.86 | -9.14 54 23 4126 | 21.89 | 41.29 - - A |V
20055 39.82 -34.18 74 48.33 38.1 16.63 | 63.24 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C32 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13770 54.35 -33.85 88.2 32.39 41.52 22.25 | 41.81 - - P H
20655 39.15 -34.85 74 46.75 38.01 17.07 | 62.68 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 55.32 -32.88 88.2 33.36 41.52 22.25 | 41.81 - - P |V
6885MHz 20655 39.2 -34.8 74 46.8 38.01 | 17.07 | 62.68 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C33 of C41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13250 53.87 |-20.13 74 32.08 411 21.78 | 41.09 - - P H
13250 44.43 -9.57 54 22.64 411 21.78 | 41.09 - - A | H
19875 38.46 |-35.54 74 47 .44 37.95 16.49 | 63.42 - - P H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 135 13250 53.67 |-20.33 74 31.88 411 21.78 | 41.09 - - P |V
6625MHz 13250 44.41 -9.59 54 22.62 411 21.78 | 41.09 - - A |V
19875 39.2 -34.8 74 48.18 37.95 16.49 | 63.42 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C34 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13410 53.39 |-34.81 88.2 31.64 41.18 21.92 | 41.35 - - P H
20115 39.65 |-34.35 74 48.12 38.04 16.67 | 63.18 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 151 13410 55.42 -32.78 88.2 33.67 41.18 2192 | 4135 - - P |V
6705MHz 20115 39.68 | -34.32 74 48.15 | 38.04 | 16.67 | 63.18 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C35 of C41

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13730 56 -32.2 88.2 34.08 41.48 2221 | 41.77 - - P H
20595 39.24 -34.76 74 46.94 38 17.02 | 62.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 183 13730 55.65 -32.55 88.2 33.73 41.48 2221 | 41.77 - - P |V
6865MHz 20595 39.74 | -34.26 74 47.44 38 17.02 | 62.72 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C36 of C41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13330 53.44 | -20.56 74 31.51 41.3 21.85 | 41.22 - - P H
13330 451 -8.9 54 2317 41.3 21.85 | 41.22 - - A | H
19995 38.99 |-35.01 74 48.1 37.61 16.59 | 63.31 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 53.96 |-20.04 74 32.03 41.3 21.85 | 41.22 - - P |V
6665MHz 13330 45.01 -8.99 54 23.08 413 | 21.85 | 4122 - - A |V
19995 38.34 |-35.66 74 47.45 37.61 16.59 | 63.31 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL: 886-3-327-0868 Page Number 1 C37 of C41

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
13650 5475 |-33.45, 882 33.08 41.2 2214 | 41.67 - - P | H
20475 38.77 |-35.23 74 46.81 37.85 | 16.94 | 62.83 - - P
802.11ax
HE160 Full
CH 175 13650 55.42 |-32.78| 882 33.75 41.2 2214 | 41.67 - - P
6825MHz 20475 40.63 | -33.37 74 48.67 37.85 | 16.94 | 62.83 - - P

K| KKK KK K| <K|<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
TEL: 886-3-327-0868 Page Number : C38 of C41

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Emission below 1GHz

WIFI 802.11ax HE20 Partial 106 (LF @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBuV/m)| (dB) (dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) | (cm) |(deg)|(P/A)|(H/IV)
90.21 30.45 -13.05 43.5 46.49 14.99 1.7 32.73 - - P H
144.75 26.44 -17.06 43.5 39.69 17.33 212 32.7 - - P H
264.36 32.18 -13.82 46 41.86 201 29 32.68 - - P H
309.1 29.09 -16.91 46 39.38 19.33 3.1 32.73 - - P H
561.8 28.82 -17.18 46 31.04 26.38 4.28 32.88 - - P H
747.3 36.99 -9.01 46 36.57 28.22 4.88 32.68 - - P H
H
H
H
H

802.11ax
H

HE20
H

Partial
33.51 33.37 -6.63 40 42.03 23.15 0.94 32.75 - - P \Y

106/54
LF 88.05 29.53 -13.97 43.5 45.83 14.74 1.68 32.72 - - P \Y
264.63 23.76 -22.24 46 33.5 20.04 2.9 32.68 - - P \Y
417.6 24.36 -21.64 46 30.86 22.57 3.65 32.72 - - P \Y
568.8 27.93 -18.07 46 30.29 26.21 4.3 32.87 - - P \Y
746.6 34.05 -11.95 46 33.63 28.22 4.88 32.68 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C39 of C41




swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C40 of C41
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 88.2(dBuV/m)
=-32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBpV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number 1 C41 of C41




swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Appendix D. Radiated Spurious Emission Plots

Temperature : 21.5~25.6°C
Test Engineer : Bank Lin, LU WEN-KAI and Karl Hou
Relative Humidity : 45.1~66.9%
TEL: 886-3-327-0868 Page Number : D1 of D142

FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

6+7
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Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI Band 5 5925~6425MHz Band Edge @ 3m
) @uvim) Date: 2024.01.05 ovel aBuv Date: 2024.01.05
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO01 5955MHz
6+7 Horizontal Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE20 Partial 106/53 CHO01 5955MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO01 5955MHz

6+7 Vertical Fundamental
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TEL: 886-3-327-0868

Page Number : D7 of D142
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

6+7

Horizontal

Fundamental

A (@Buvim)

Avg.
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz
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Vertical

Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Repo

rt No. : FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE40 Partial 242/61 CH03 5965MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE40 Partial 242/61 CH03 5965MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CHO7 5985MHz

6+7

Horizontal Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CHO7 5985MHz

6+7 Vertical Fundamental
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TEL: 886-3-327-0868
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Band 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/65 CHO7 5985MHz
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Condition + PEAK_BE(UNIT)_6E 3m LE2C04AI8EN_230712 HORIZONTAL Condition PEAK(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL
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TEL: 886-3-327-0868
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11ax HE80 Partial 484/65 CH07 5985MHz
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+ RBW:1000.000KHz VBW:1100KHzZ SWT:Auto

evel (@8

Date: 20240108

avewin e/

[N LRS ———

I
B
10]
000 2000, 3000. 4000 5000. 0 7200
Frequency (MHz)
Site 03CH22-HY
Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:L1I00KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D15 of D142



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

) @B Dote: 2024.01.05 el gBuvim) Dote: 2024.01.05
130 130
i
0 1o
AWWM“’\J”JM~WW,
) T g O
70| 1 70/
el
MWWWWW MJ/ LR—— |
N * S
rmon
w——w
30 30
10 10
705 5010, 560, 5950, 5670, 5990, 5910, 5930, 5950 5970, 5990, GO0, G030, 6050, G070, 6105 000 000, om0, 000, £ 000, 7200
s () Frequency (WH)
site $03CH22-HY site $03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
A (@Buvim) Dote: 2024.01.05 el gBuvim) Date: 2024.01.05
130 130
10 110
- —
et I
a0l J’ /\ | o [
0, 70/ AVGUNIY_GE
— LN | A N T
PR
P A 50 —
-
30| 0T
10 10
765 5910, 5630, 5850, 5670, 5600, 5910, 5030 5950, 5970 5980, GO0 G030, 60B0. 6070, 6105 00 7000 3000, 000, ET 0 20
Frequency (WH) Frequency (WHz)
Site :03CH22-HY 03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNLIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1800KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D16 of D142



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Vertical

Fundamental

1 @BuVim)

Date: 2024.01.05

evel @BuVI

Date: 2024.01.05

Avg.

Date: 20240105

i I MNARANER

785 5010, 5630, 5050, 5070 5090, 5910, 5930. 5950, 5970, 5990, 6010, 6030, GOS0, GOT0.
Freauency (M)
site +03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COAAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1800KHz SWT:Auto

105

A @8

13 130
1o o
A MM‘“WM N
oo 90/ H l "_‘ ‘ _|_‘ ’—H_‘ H _‘ PEAK(UNI)_6E
0 T 1
A L
s’ 50 e
Y 30
1) 10
795 5010, 5a30, 5950, 5870, 5490, 5910, 5930, 5950 5070, 5990, GOT0. 6030, 6050, GOTA 6105 00 7000, 3000 000, ETy E 0
Frequency (WHz) Frequency (MH2)
Site :03CH22-HY Site. :03CH22-HY
Condition + PEAK_BE(UNIT)_GE 3m LE2CO4AIBEN_230712 VERTICAL Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim)

Date: 20240105

AvG(uNI 6E:

—/

/"IW/N

AL T LTI

30|
10]
000 2000, 3000, 4000, 5000. ET 7200
Frequency (MHz)
Site £ 03CH22-HY
Condition

AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D17 of D142



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Horizontal

Fundamental

A (@BuVim)

Date: 2024-01.08

Avg.

90l /\f v”\/\f A\(\/r\l/\ WVWL’Y m
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L

785 5610, 5630, 5050, 5870, 5890. 5910, 5030, 5050. 5970 5990, 6010, 6030. 6050, 6070,
Frequency (MHz)

Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

6105

o
|
W
)
y WW W My
« o e
; LI e U
n o ”\f‘ 7
WMW A
e
ot « S E——
o
i —
“ o
o e
sne ——— e —
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RO R VORI ST ROV VEWEIO0B00DR 2 SWEANS
I
o

] AVG(UNI5E:

—
[ R
30f e
10
000 2000 3000. 4000, 5000 0 7200
Frequency (MHz)
03CH22-HY
Condition : AV6(UNIT)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.910KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Vertical

Fundamental

Peak

1 @BuVim)

Date: 2024.01.08

: Wmﬂm i

EREANRRRRLLLI)

785 5810, 5630, 5850, 5870, 5890, 5910, 5950, 5950, 5070, 5090, 6010, 6030, 6050, 6070,
Frequency (MHz)
Site :03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

G105

evel @BuVI

Date: 2024.01.08

130

d
ol el T cenum
n m
5o WWA eyt
T
JE————
%
w
w7 e o E = o
-
Site. :03CH22-HY
Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

) (@Buvim)

Date: 20240108

a0 ( NATATAYATATAY

- }
A
) Wmmwﬁww iy

\mwwfwvl‘wruw

785 5010, 5630, 5050, 5070 5090, 5910, 5930. 5950, 5970, 5990, 6010, 6030, GOS0, GOT0.
Freauency (M)
site +03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0910KHz SWT:Auto

105

A @8

Date: 20240108

9|
70 AvG(uNI 6E:
50|
P
0 e
10]
000 2000, 3000, 4000, 5000. ET 7200
Frequency (MHz)
Site £ 03CH22-HY
Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: D19 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11a CHO01 5955MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 2024.01.07 el (dBuVim) Date: 20240107

gl i B SRR ™"
W‘MWW"'“%/,‘MM preess O ; giwaww» SR s

30 30|
10 1 10
7200 10000.12000.14000.16000. 16000.20000.22000.24000.26000.26000.30000.32000.34000.36000. 40000 7200 10000.12000. 14000.16000.15000.20000.22000.24000.26000.26000.30000.32000,34000.36000. 40000
y (Hz)
site :03CH22-HY site :03CH22-HY
Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK(UNTT)_6E 3m LE2C04A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D20 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO01 5955MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 20231230 evel @Buvim)

Date: 2023.12.30

130

1ol

| N SN N BS— ——

70| —
AVG(UN Lp AVG(UNI)_bE
50
[ N —

2008000, 70000,

2000 14000, 6000 78000 7200 8000, 70000, 72000, 4000, 76000, 8000
Freauency (MH2) Freauency (MHz)
Site +03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL Condition AVG(UNIT)_GE 3m LE2CO4A18EN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 evel (dBu Date: 2024.01.07
130 130
10l 0]
o0l 9|
7 + + + 7
50| 50|
R O A S AU LS R 5 O U L A I A A A S e B
30f 30|
10] 10
36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000 5400 36900 37300 37700 3100 38500 38900 39300, 39700, 40000
Frequency (MHz) Frequency (MHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTI)_6E Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868

Page Number : D21 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH49 6195MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.01.07

A R ™

- WWM ]

7200 10000.12000.14000.1600 2002801 3400036000 40000
Frequency (MHz)
Site :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL

evel @BuVi Date: 2024.01.07

130
1ol
%)

LT L] U | ke

1 o,
. ! pE——
s e g AP b N

7200 1000012000, 000.24000. 75 0.32000.34000.36000. 40000
Frequency (MHz)
Site +03CH22-HY

Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: FR3D0601I

: D22 of D142



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH49 6195MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.07

AVG(UN Lp

evel @Buvim) Date: 2023.12:30

130

1ol

36.4G
~40G
Avg

Site

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

:03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

R R R S S | . i
E 30
10 10
200 8000, o000 2000 000, 5000 Ta000 700 8000, 0000, 2000, a0, To000. 000
Frequency (MH2) Frequency (MHz)
site +03CH22-HY site 03CH22HY
Condition + AVG(UNII)_GE 3m LE2CO4AIBEN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m LEZCO4AIBEN_230712 VERTICAL
~18G
) @Buvim) Date: 20240107 ovel (B Date: 20240107

5400 35900, 37300 37700, 38100, 38500. 38900, 39300 39700, 40000
Frequency (MH2)

Site 03CH22-HY
Condition AV6(UNTI)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D23 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11a CH93 6415MHz

6+7 Horizontal Vertical

Date: 2024.01.07 ovel (@Buv: Date: 2024.01.07
130 130)
10 110
9% %0

L[S ] ot WL T haonlc
7 7

Dorerto, 1yt
L i """L A 50 MML =
ERNREE PN SRR AU B DU AP S ey

3 30
10 10

7200 70000.12000-4000.1600 00260 3400036000 40000 200 1000.12000, 0002400026 032000.34000.36000. 40000

Frequency (WHe) Frequency (MHa)

site +03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D24 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH93 6415MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 20231230

AVG(UN Lp

evel @Buvim) Date: 2023.12:30

130

1ol

36.4G
~40G
Avg

I actom

8 R O 50 A Bt

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

0 be
50 50
——— —
b S
E 30
10 10
200 8000, o000 2000 000, 5000 Ta000 700 8000, 0000, 2000, a0, To000. 000
Frequency (MH2) Frequency (MHz)
site +03CH22-HY site 03CH22HY
Condition + AVG(UNII)_GE 3m LE2CO4AIBEN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m LEZCO4AIBEN_230712 VERTICAL
~18G
) @Buvim) Date: 20240107 ovel (B Date: 20240107
130) 130
0] 110
B a0

Ave(uNn)_6E
e
RO S R R SO SR S S |
3|
10]
5400 35900, 37300 37700, 38100, 38500. 38900, 39300 39700, 40000
Frequency (MH2)
Site 03CH22-HY
Condition

AV6(UNTI)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D25 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Vertical

) (@Buvimy Date: 20240107 o aBavim) Date: 20240107
130 130
1o o)
a0 ‘ a0
LT L U hons LT L U T ahonde
7 £
R e b e
F L o ) * oot
R SRR PR RN AU YR S USSR SRR N A S
0 30
1 1 1
7200 1000012000 14000.16000. 16000 20000, 22000 2400026000 28000 30000 32000.34000 36000, 40000 200 0000.1700.14000.16000- 13000 2000022000 Z4000.26000 26000 3000032000 3400036000, 40000
¥ (e)
site $03CH22-HY site +03CH22-HY
Condition  :PEAK(UNIT)_6E 3m LE2COAA18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D26 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.07

AVG(UN Lp

evel @Buvim) Date: 2023.12:30

130

1ol

36.4G
~40G
Avg

50 50|
e — R T
30) 30|
10 10]
200 8000 70000, 2000 14000, 6000 78000 7200 8000, 70000, 72000, 4000, 76000, 8000
Freauency (MH2) Freauency (MHz)
Site +03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL Condition AVG(UNIT)_GE 3m LE2CO4A18EN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 evel (dBu Date: 2024.01.07
130 130
10l 0]
o0l 9|
7 + + + 7
50| 50|
S N U A S e L [ 5 U R S U SO M A IO S B A
30f 30|
10] 10
36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000 5400 36900 37300 37700 3100 38500 38900 39300, 39700, 40000
Frequency (MHz) Frequency (MHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTI)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D27 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

6+7 Horizontal Vertical
PITLITTL 1T JImE LT L TN JIR
wwww'\wl M srum.»h,w“"'1 e e
F I I A P I P WU VTR O U DUP I o
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D28 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH49 6195MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 20231230

AVG(UN Lp

evel @Buvim)

Date: 2023.12.30

130

1ol

LI

36.4G
~40G
Avg

Site

I actom

O O S A AU USSP

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

:03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

50 50
e e
E 30
10 10
200 8000, o000 2000 000, 5000 Ta000 700 8000, 0000, 2000, a0, To000. 000
Frequency (MH2) Frequency (MHz)
site +03CH22-HY site 03CH22HY
Condition + AVG(UNII)_GE 3m LE2CO4AIBEN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m LEZCO4AIBEN_230712 VERTICAL
~18G
) @Buvim) Date: 20240107 ovel (B Date: 20240107
130) 130
0] 110
B a0
7 )

Ave(uNn)_6E
e
3|
10]
5400 35900, 37300 37700, 38100, 38500. 38900, 39300 39700, 40000
Frequency (MH2)
Site 03CH22-HY

Condition AV6(UNTI)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

6+7 Horizontal Vertical

Date: 2024.01.07 evel @BuVi Date: 2024.01.07

130 130
10 1ol

90) %)

o H\H Hm ’_‘ H ’7 FtIKumu,st § HHH—‘ (W —‘ H H leum\j[
WWMM/JL ] S ,,,L

e
PN RV G S VAV SRRV 2t e bt

) 3|
10 10]
7200 10000.12000. 140001600 2002801 3400036000 40000 7260 10000.1200. 000.24000. 75 0.32000.34000.36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D30 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH93 6415MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.07

AVG(UN Lp

evel @Buvim) Date: 2023.12:30

130

1ol

36.4G
~40G
Avg

50 50
< —— .
E 30
10 10
200 8000, o000 2000 000, 5000 Ta000 700 8000, 0000, 2000, a0, To000. 000
Frequency (MH2) Frequency (MHz)
site +03CH22-HY site 03CH22HY
Condition + AVG(UNII)_GE 3m LE2CO4AIBEN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m LEZCO4AIBEN_230712 VERTICAL
~18G
) @Buvim) Date: 20240107 ovel (B

I actom

A A S S A AU SO S S =

Site

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)
:03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Date: 20240107

Ave(uNn)_6E

5400 35900, 37300 37700, 38100, 38500. 38900, 39300 39700, 40000
Frequency (MH2)

Site 03CH22-HY

Condition AV6(UNTI)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH03 5965MHz

6+7

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2024.01.07

LT L] U] febl

k! e
50l ere |

e et

10

7200 10000.12000.14000.16000.18000.20000.22000.24000.26000.28000, 30000, 32000, 34000.36000. 40000
)

site :03CH22-HY

Condition +PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL

Date: 20240107

10

LRI A R

. |

bbb ot €

prawes o

site
Condition

7200 10000.12000.14000.16000.15000.20000.22000.24000.26000.26000.30000.32000,34000.36000. 40000

:03CH22-HY
+ PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 VERTICAL
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH87 6385MHz
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Band 5 5925~6425MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11a CH97 6435MHz

6+7 Horizontal Vertical

N
o ‘ "
WL LIS LI U T ondss LT LITTL LI U T dhonles
1 mrbo i
I e - ot 1 E——
A B i S PRSIV PRSP SRS T
. "

Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK(UNTT)_6E 3m LE2C04A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D50 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11a CH97 6435MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T Lk

vel (dBuVim) Date: 2024.01.07

130

ol

T [T Lk

36.4G
~40G
Avg

I ek

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000
Frequency (MHz)

site +03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

N I —
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 vel (dBuVim)

Date: 2024-01.07

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D51 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 6 6425~6525MHz Harmonic @ 3m
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Frequency (MHz) requency (Miz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D53 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 6 6425~6525MHz Harmonic @ 3m
ANT 802.11a CH113 6615MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

10 1ol

LT LT T | el 1L N ™

)

50 Wi i e

At s s Ee it et st s
Y 30
1) 10
720010000 12000, 14000 1600 00280 0003400036000 40000 700 1000812000, 0002400026 032000, 34000 36000, 40000
Frequency (WHe) Frequency (MHa)

site +03CH22-HY site :03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D54 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11a CH113 6615MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.05

Rl [T L =k

vel (dBuVim) Date: 2024.01.05

130

ol

T [T Lk

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)
Site :03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

e -
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim)

Date: 2024-01.09

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D55 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH97 6435MHz

6+7 Horizontal Vertical

A (6Buvim) Date: 20240107 el (@Buvim) Date: 2024-01.07
130 130]
119 110
9% ‘ %0
LT L1 U7 bl LWL L U T ot
i |
1 1
—
AT ] R i Lt
e irsp ottt Mgt i L st A
30 30
10 10
7200 10000.12000.14000.16000.16000.20000. 22000 24000- 2600026000, 3000032000, 34000.36000. 40000 200 10000.12000.14000.16000. 18000.20000. 22000 24000, 26000.26000. 3000032000, 4000 36000, 40000
¥ (Wihz)
site :03CH22-HY site $03CH22HY

Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK(UNTT)_6E 3m LE2C04A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D56 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH97 6435MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T Lk

e

vel (dBuVim) Date: 2024.01.07

130

ol

T [T Lk

e —

R A A s ]
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim)

36.4G
~40G
Avg

Date: 20240107

I ek

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

vel (dBuVim) Date: 2024-01.07

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D57 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH105 6475MHz

6+7 Horizontal Vertical

" ”—”H_‘ Hm ’_‘ H ’7 “[IK(W”,S[ N HH”—‘ H_r —‘ H H PJKLUN“,&[

.

50 e Sofsamrnc ‘NW"L“ i
AN IPRP RS R g SIS SPY IR SRR G

P 2

1 1o

7200 101 3400036000 40000 7260 10000.12000. 0.32000.34000.36000. 40000

Frequency (MHz) Frequency (MHz)

Site :03CH22-HY Site :03CH22-HY
Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D58 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH105 6475MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl

L LT T L el

2008000, 70000, 2000, 14000, 16000, 18000
Froquency (MHz)

vel (dBuVim) Date: 2024.01.07

130

ol

T [T Lk

200 8000, 0000,

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

72000, 4000 76000, 8000
Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 vel (dBuVim)

Date: 2024-01.07

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D59 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH113 6515MHz

6+7 Horizontal Vertical

I I N} o LT LT ookl
‘
ol
Sl ] - ]
| L SRV VU WA SO PO SR AVU VO S Ot o poare
o, T,
Site :03CH22-HY Site. :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D60 of D142
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH113 6515MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T Lk

vel (dBuVim)

Date: 2024.01.07

130

ol

T L

36.4G
~40G
Avg

I ek

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000
Frequency (MHz)

site +03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

]
- r I
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 vel (dBuVim) Date: 2024.01.07
130 130
10l 110}
o0l

Ave(un e/

400 36900 37300 37700 36100 38500 38900,
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

9300,

39700 40000

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D61 of D142



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH99 6445MHz

6+7

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2024.01.07
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Lrtttg
st ’L =
g
WINPT SRR PR S

10

7200 10000.12000.14000.16000. 16000.20000.22000.24000.26000.26000.30000.32000.34000.36000. 40000

)
site :03CH22-HY
Condition +PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL

Date: 20240107

LRI A R

10

“ ‘ MV\. UL N D DO AU SR N o o

7200 10000.12000. 14000.16000.15000.20000.22000.24000.26000.26000.30000.32000,34000.36000. 40000

site :03CH22-HY
Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D62 of D142



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH99 6445MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T L =k

vel (dBuVim) Date: 2024.01.07

130

ol

T [T Lk

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

A
e e
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 vel (dBuVim)

Date: 2024-01.07

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D63 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH107 6485MHz

6+7 Horizontal Vertical

o PITLITTL 1 1] Ham e i VI H | ook e
WWMLN‘WWWWVMM e | snM’L I O A = e

) 3|
10 10]
7200 10000.12000. 140001600 2002801 3400036000 40000 260 10000.12000. 000.24000. 75 0.32000.34000.36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D64 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH107 6485MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T Lk

B e

vel (dBuVim) Date: 2024.01.07

130

ol

T [T Lk

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 vel (dBuVim)

Date: 2024-01.07

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D65 of D142



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH115 6525MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.01.07
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WTWL“

e

PRI R P S

Site
Condition

200 101

:03CH22-HY

Frequency (MHz)

+ PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL

Date: 2024.01.07

130
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LT L] U | ke

Lty
50} st e e |
T
T

7200 1000012000 000.24000. 7600028 0.32000.34000.36000. 40000

Frequency (MHz)
Site +03CH22-HY
Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D66 of D142



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH115 6525MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

vel (dBuVim) Date: 2024-01.07
130 130
10l 110}
o0 90|
70| 7o)
A N 1 I ¥ N 0 1 O I A e
50| 50|
e e
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim)

36.4G
~40G
Avg

Date: 20240107

I actom

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000
Frequency (MHz)

site +03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

vel (BuVim)

Date: 2024-01.07

Ave(un e/

5400 36900 37300 37700 38100 38500 38900 39300,
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

39700 40000

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D67 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH103 6465MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 2024.01.07 el (dBuVim) Date: 20240107

LT L] U] febl LT LT Al

d e
ot L [pmr=——— e T bt
e et B NN A s N SRS ON O

30 30|
10 t 10
7200 10000.12000.14000.16000. 16000.20000.22000.24000.26000.26000.30000.32000.34000.36000. 40000 7200 10000.12000. 14000.16000.13000.20000.22000.24000.26000.26000.30000.32000,34000.36000. 40000
y (MHz)
site :03CH22-HY site :03CH22-HY

Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK(UNTT)_6E 3m LE2C04A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D68 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH103 6465MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T Lk

A

2008000, 70000, 2000, 14000, 16000, 18000
Froquency (MHz)

vel (dBuVim) Date: 2024.01.07

130

ol

T [T L ek

| NN S

200 8000, 0000,

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

72000, 4000 76000, 8000
Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 vel (dBuVim)

Date: 2024-01.07

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D69 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH111 6505MHz

6+7 Horizontal Vertical

A (6Buvim) Date: 2028.01.07 o1 0Buvim) Date: 2024.01.07
130 130]
119 110
9% ‘ %0
I ) U bl WL T LI U] shorlsd
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e ot
Dt /L o Marrarrt e
AUV PR PR PR N U PV A g e
30 30
10 10
7200 10000.12000.14000.16000.16000.20000. 22000 24000.Z6000.26000. 3000032000, 34000.36000. 40000 200 10000.12000.14000.16000. 18000.20000. 22000 24000, 26000.26000. 3000032000, 5400036000, 40000
)
site :03CH22-HY site $03CH22HY
Condition + PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D70 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH111 6505MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T Lk

[ R NS S S——

2008000, 70000, 2000, 14000, 16000, 18000
Froquency (MHz)

vel (dBuVim) Date: 2024.01.07

130

ol

T [T Lk

S U EE— e R——

200 8000, 0000,

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

72000, 4000 76000, 8000
Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.07 vel (dBuVim)

Date: 2024-01.07

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D71 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11a CH117 6535MHz

6+7 Horizontal Vertical

) (@Buvimy Date: 20240107 o aBavim) Date: 20240107
130 130
1o o)
a0 ‘ a0
LT L U e LT L U bl
7 £
e M*
50 o™ prmor v L | S0l gt R
2, i th b sl il i O VR PG PR DVPIm VS g
0 30
1 1
7200 1000012000 4000-16000. 16000 20000.22000.24000.Z6000 28000 30000 32000.34000 36000, 40000 200 0000.12000. 14000.16000- 15000 2000022000 Z4000.6000 26000 30000.32000 3400036000, 40000
Y (MHz)
site $03CH22-HY site +03CH22-HY

Condition + PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK(UNTT)_6E 3m LE2C04A18EN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D72 of D142
FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH117 6535MHz

6+7

Horizontal

Vertical

7.2G
~18G

Avg.

) (@BuVim)

Date: 2024.01.07
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2008000, 70000,

2000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)

site +03CH22-HY Site 03CH22-HY

Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition

14000, 16000, 18000

vel (dBuVim)

Date: 2024.01.07
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AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

36.4G
~40G
Avg

) (@BuVim)

Date: 20240108

I actom

Ave(uNn 6
50| 50|

e e ~ Y A L I S A NP B et
30f 30|

10] 10]

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000 6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000

requency (Miiz) requency (Miz)

site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition

vel (BuVim)

Date: 2024-01.08

AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11a CH149 6695MHz

6+7 Horizontal Vertical

" ”—”H_‘ Hm ’_‘ H ’7 “[IK(W”,S[ N HH”—‘ H_r —‘ H H PJKLUN“,&[

SR s RS ———————

) 3|
10 10]
7200 10000.12000.14000.1600 2002801 3400036000 40000 260 1000012000, 000.24000. 75 0.32000.34000.36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE 3m LE2CO4A18EN_230712 HORTZONTAL Condition + PEAK(UNTT)_G6E 3m LE2C04AIBEN_230712 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D74 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH149 6695MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.07

Rl [T Lk

-

vel (dBuVim)

Date: 2024.01.07

130

ol

T [T Lk

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)
Site :03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

e —
SRS O
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.08 vel (dBuVim)

Date: 2024-01.08

Ave(un e/

5400 36000, 37300 37700 38100, 38500 38900, 39300,
requency (Mz)

Site 03CH22-HY

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

39700 40000

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH185 6875MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

10 1ol

1 A ™ T T U | ke

gt SUOIVRREIRRS L
30 30
10 10
7200 10000.12000.14000.1600¢ 000280 000.34000.36000. 40000 2001000012000, 000.24000.261 0.32000.34000.36000. 40000
Frequency (MHz) Frequency (MH2)
Site :03CH22-HY Site +03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D76 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH185 6875MHz

6+7 Horizontal Vertical

) (@BuVim) Date: 2024.01.06 vel (dBuVim)

Date: 2024.01.06

130
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NjER T L ek LI T L ek

e —

SRR S e ]

2008000, 70000,

2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09

I ek I

Ave(uNn 6
50| 50|

S S S I O T A S E A e L e
30f 30|

10] 10]

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000 6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000

Frequency (MHz) Frequency (MHz)

site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 7 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH117 6535MHz

6+7

Horizontal Vertical

Peak

Avg.

Date: 2024.01.09 @BV oawoso 09

3 LRA L ™ LT LT[ fell

om_e|
£
I L T ookl T AL 1] I
50 eaninf e 50} RS
WA SVSHRSPA s 2 e rpmnaracrnnscnomgire sttt L
0 30
200 1000012000 1400075000, 18000 20000, 22000 2400026000 28000 30000 32000 3400036000, 40000 200 1000012000, 00 24000 26000 23000 30000 32000 3400036000, 40000
;;;;;;; iz
site $03CH22-HY site +03CH22-HY
Condition : PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition : PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH117 6535MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.06

Rl L o

e

vel 48

ym) Date: 2024.01.06

130
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T W L JU ]

36.4G
~40G
Avg

I actom

Site
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36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)
:03CH22-HY

+ AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

o ——
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim)

Date: 2024-01.09

O S A M PO B S S B S e e e St S

Ave(un e/

5400 36000, 37300 37700 38100, 38500 38900, 39300,

Site
Condition

39700 40000
Froquency (MHz)

03CH22-HY
AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH149 6695MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

10 1ol

LT LT T | el 1L N ™
T — I | Hls VL EALL LT T 71T el
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7200 10000.12000.14000.1600 2002801 /00,3400 36000 40000 260 1000012000, 000.24000. 75 0.32000.34000.36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D80 of D142
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swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH149 6695MHz

6+7 Horizontal Vertical

) (@BuVim) Date: 2024.01.06

vel (dBuVim) Date: 2024.01.06
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200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09
130 130
10l 110}
o0l 90|
7 + + + 7o)
50| 50|
B S R S N B S I e | e
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36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000 6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Froquency (MHz)
Site :03CH22-HY

Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868

Page Number : D81 of D142
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH185 6875MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

130 130

10 1ol

1L Y I ) P
WL L T WL T U | bl
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i
Y 30
1) 10
720010000 12000, 14000 1600 00280 0003400036000 40000 700 1000812000, 0002400026 032000, 34000 36000, 40000
Frequency (WHe) Frequency (MHa)
site +03CH22-HY site :03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D82 of D142
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH185 6875MHz

6+7 Horizontal Vertical

) (@BuVim)

Date: 2024.01.06 vol (@Buvim) Date: 2024-01.05
130 130
10l 110}
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70| 7o)
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A — S B——
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200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09
130 130
10l 110}
o0l

I ek I

S S O S G A S I B SR e e

Ave(un e/

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

5400 36000, 37300 37700, 38100, 38500. 38900, 39300 39700, 40000
Froquency (MHz)
Site :03CH22-HY

Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868

Page Number : D83 of D142
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Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CH123 6565MHz
6+7 Horizontal Vertical
LI L [ dlenle 1L [ el
ML [0 el | ﬂﬂﬂi O 0] A
ignedmon géi:(zjlzllrg),ﬁE 1m SHF_1224_230710 HORIZONTAL i::nedmon géi'l’(‘(zuz}:;;),ﬁE 1m SHF_1224_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D84 of D142
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH123 6565MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.06

Rl L o

SIS

vel (dBuVim) Date: 2024.01.06

130

ol

T [T Lk

36.4G
~40G
Avg

Frequency (MHz)
site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

T [ SRS S s D B
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09
130 130
10l 110}
o0l 90|
7 + + + 7o)
50| 50|
S S A U IS P DU S I e e e S D ISR A B S DR S i e e S
30f 30|
10] 10]
36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH147 6685MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

ML LT T T e T LT T T U | et

mﬂﬁwmjjw ux‘ﬂ%wm e

) 3|

10 10]

7200 10000.12000.14000.1600 7000, 34000.36000. 40000 200 10000.12000

0.32000.34000.36000. 40000

Frequency (MHz) Frequency (MHz)

Site :03CH22-HY Site :03CH22-HY
Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D86 of D142
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH147 6685MHz

6+7

Horizontal

Vertical

) (@BuVim)

Date: 2024.01.06

jEERIippEEER NN

vel (dBuVim)

Date: 2024.01.06
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BN B

36.4G
~40G
Avg

Site

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)
:03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

b
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 a0 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09
130

Ave(un e/

5400 36900 37300 37700 38100 38500 38900 39300,
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

39700 40000

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH187 6885MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

10 1ol

1 A ™ T T U | ke
o WYL BT I U | bl

50} =
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7200 10000.12000.14000.1600 2002801 /00,3400 36000 40000 260 1000012000, 000.24000. 75 0.32000.34000.36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D88 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH187 6885MHz

6+7 Horizontal Vertical

) (@BuVim)

Date: 2024.01.06 vol (@Buvim) Date: 2024-01.05
130 130
10l 110}
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70| 7o)
il U woun b 1l [T o b
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S R ES—
30| 30|
10] 10]
200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09
130 130
10l 110}
o0l

I ek I

Ave(un e/

A A N S A A Ao S B S e S

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

5400 36000, 37300 37700, 38100, 38500. 38900, 39300 39700, 40000
Froquency (MHz)
Site :03CH22-HY

Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868

Page Number : D89 of D142
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swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH135 6625MHz
6+7 Horizontal Vertical
LI L [ dlenle LI [ elle
11 I I JHRLL LT Ja
w MW W.WWwwwM ww“ U AR PO S Y S
ignedmon géi:(zjlzllrg),ﬁE 1m SHF_1224_230710 HORIZONTAL i::nedmon géi'l’(‘(zuz}:;;),ﬁE 1m SHF_1224_230710 VERTICAL
Peak
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH135 6625MHz

6+7 Horizontal Vertical

) (@BuVim) Date: 2024.01.06 vel (dBuVim)

Date: 2024.01.06
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2000, 14000, 16000, 18000 200 8000, 0000,
Froquency (MHz)

72000, 4000 76000, 8000
Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09
130 130
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o0l

I ek I
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Ave(un e/

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

5400 36000, 37300 37700, 38100, 38500. 38900, 39300 39700, 40000
Froquency (MHz)
Site :03CH22-HY

Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH151 6705MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09
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requency (HHz) Frequency (MHz)
site 103CH22-HY site +03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D92 of D142
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swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH151 6705MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.06

Rl [T Lk

vel (dBuVim) Date: 2024.01.06
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36.4G
~40G
Avg

I ek

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000
Frequency (MHz)

site +03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL
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200 8000 70000, 2000 14000, 6000 18000 200 8000, 0000, 72000, 4000 76000, 8000
Freaquency (MHz) Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim)

Date: 2024-01.09

Ave(un e/

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D93 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH183 6865MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

130 130

10 1ol

ML LT T T e MU T T T U e
LB [T TU T ekl UWLEELL T U Wl

* P e
x »
" 1w
O T S 3o o0 oo SO 7600
reavanos it reavancy
Site :03CH22-HY Site. :03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D94 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH183 6865MHz

6+7 Horizontal Vertical

) (@BuVim) Date: 2024.01.06 vel (dBuVim)

Date: 2024.01.06

130

ol

NjER T L ek LI T L ek

ST N

R R S e

2008000, 70000,

2000, 14000, 16000, 18000 200 8000, 0000,
Froquency (MHz)

72000, 4000 76000, 8000
Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim) Date: 2024-01.09

I ek I

Ave(uNn 6
50| 50|

e - - A

30f 30|

10] 10]

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000 6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000

Frequency (MHz) Frequency (MHz)

site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

Condition AV6(UNTT)_GE Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868

Page Number : D95 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE160 Full CH143 6665MHz
6+7 Horizontal Vertical

:JL IR U T okl :HH WL T U T thondsd

il Ll HH%E&J 1] Hoonl e
5"»«»«1 o e Opaorcs MWM*MW»-«W”M
avnedmon géi:(zjlzllrg),ﬁE 1m SHF_1224_230710 HORIZONTAL i::nedmon géi'l’(‘(zuz}:;;),ﬁE 1m SHF_1224_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D96 of D142

FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH143 6665MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.06

Rl [T Lk

[ T PR R e B——

2008000, 70000, 2000, 14000, 16000, 18000
Froquency (MHz)

vel (dBuVim) Date: 2024.01.06

130

ol

A

T [T Lk

R

200 8000, 0000,

36.4G
~40G
Avg

I actom

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000
Frequency (MHz)

site +03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

72000, 4000 76000, 8000
Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim)

Date: 2024-01.09

6400 36900 37300 37700 38100 30500 38900 30300, 39700 40000
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D97 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

10 1ol

1 A ™ T T U | ke
L RELCT T U] el i [T U] Bl

- I it
e 2ot et ot ISVRE VR IRDWV RV PVRIRVE B
Y 20
10 1o
7200 1000012000, 4000.1600 000780 0003400036000 40000 700 10000.12000. 0003400026 032000,34000.36008, 40000
Frequency (WHz) Froquency (WHz)
site :03CH22-HY site $03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D98 of D142
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH175 6825MHz

6+7

Horizontal

Vertical

) (@BuVim) Date: 2024.01.06

L LTI

Rl HipP=

2008000, 70000, 2000, 14000, 16000, 18000
Froquency (MHz)

vel (dBuVim)

Date: 2024.01.06

130

ol

TOW L JU ]

U

BENIUE e —

200 8000, 0000,

36.4G
~40G
Avg

I actom

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

site +03CH22-HY
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

72000, 4000 76000, 8000
Frequency (MiHz)
site +03CH22-HY Site 03CH22-HY
Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
~18G
A (dBuvim) Date: 2024.01.09 vel (dBuVim)

Date: 2024-01.09

Ave(un e/

400 36900 37300 37700 36100 38500 38900,
Frequency (MHz)

Site 03CH22-HY

Condition AV6(UNIT)_6E Im SHF_1224_230710 VERTICAL

9300,

39700 40000

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D99 of D142



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11a CH233 7115MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 20231228

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

1
o A . " s
\ AR i [ o |
" \1\ m
50 t A il 50 WMWW
[I———— i I
% “
- -
sie 03022 HY sie o3crz Hy
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RBWIOO0000KH2 VEW-3000000KHz SWT Auto RBI000.000K+z VEW-3000.000KHz SWT-Auto
15 12
90| 90| :
N
N
o bl s, i svcnn o
m— R g —
s
30 30—
JLC— -
Site :03CH22-HY 03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition

* AV6(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D100 of D142



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11a CH233 7115MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

.
oYy seax bequn se ol o T "
.

- \ s "
o o e ———
i
Site :03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition : PEAK(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
Reneioea o0t vamscsanadks S ooa s sooncans s
.

90| 2 90|

/V A

o HU—” WL L |

//—‘/\/f—\/—’*/v
30| W
P~ e

Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D101 of D142



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

s asavimy oot 20240105 et amavmy oo 0280105
1 1
o 1o
;
o
W T " o roscmn
: AR i [ o |
n 1 2
50 t h 50l P g
RS —
sttt et
m %
1 1
o5 e e 7 we w7 ooz D oo £ o )
reauency e recuency ()
site -03cHz2-HY site 03cHz2-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW-I000.000KHz VEW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000.000KHz SWT:Auto
s amavmy oate: 20240105 i amavmy oo 0240105
10 0
1o 1o
.
| .
,0 v e e 7 v
P an LT L LI
Mriﬂ/—f—/‘
% [ —
1 1
o5 T T e mm w7 w0020 D oo £ o )
reauency k) recuency (i)
Site :03CH22-HY 03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNLIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D102 of D142



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

6+7

Vertical

Fundamental

Avg.

70
50|

AVG_BE(UN_6E

105 730, 7150,

7170, 7190, 7210,
Frequency (MHz)

Site :03CH22-HY

Condition

+ AV6_BE(UNIT)_6E 3m LE2COAAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

7230, 7245

[N y ———

IR
e
T

) @Buvim) Date: 2024.01.05 evol (@Buv: Date: 2024.01.05
13 130
1o o .
|t
o) PEAK_ BEN 6] o H l I ‘ H _‘ peakuun o
o
o L A
50 T v 50 -~
g Al A OTIU P S
Y 30
1) 10
o5 7. 7. T 750, 7. 2. 73 00 7000, 3000 000, ETy 5000, 20
requency (WHe) Frequency (MHz)
Site :03CH22-HY Site. :03CH22-HY
Condition + PEAK_BE(UNIT)_GE 3m LE2CO4AIBEN_230712 VERTICAL Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Bvim) Date: 2024.01.05 A (0B Date: 2024.01.05
130) 130
1o o
LS /V\X a0

Avsiunn o

—

0|
10]
000 2000, 3000, 4000, 5000. 5000. 7200
Frequency (MHz)
Site £ 03CH22-HY
Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D103 of D142



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7

Horizontal

Fundamental

Peak

A (@Buvim) Date: 2024.01.09

o) e s

AL N

105 710, 7150, 770, 7150, 7210, T30, 7245
Frequency (MHz)

site :03CHZ2-HY

Condition +PEAK_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

el gBuvim) Date; 20240109
130
o
P
1 O
7
5o bttt gt
S i
20
10
00 7000, 3000 o000, £ 5000 720
Frequency (Hz)
site 103CH22-HY
Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 HORIZONTAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20240109

0yl AVG_Bewnn_oe|
N L
5 . —
%
o
o TR T e e s
reueney )
site J03cH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

el (@Buvim) Date: 2024.01.09
130)

110

o 1
7 s

000 2000, 300, 4000, 5000, 5000, 7200
Frequency (MiHz)
03CHZ2-HY
Condition * AV6(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH233 7115MHz

6+7

Vertical

Fundamental

A (@BuVim)

Date: 2024.01.09

Avg.

Date: 20240109

IP¥L

AVG_BEuN_GE|
50|
30f
10]
105 7130, 7150, 7170, 7190, 7210, 7230, 7245
Frequency (MHz)
site +03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHzZ VBW:0.270KHz SWT:Auto

evel (@Buv: Date: 2024.01.08
13 130
1o o
1
9 /M v PEAK_BE(UNI)_6E| 90 peAK(UNI,
f
s Tl nJu
m 7
My "
50 4 G P S——
et
WMMM‘
Y 30
1) 10
o5 7. 7. T 750, 7. 2. 73 00 7000, 3000 000, ETy 5000, 20
froquency (Wr) roquency (WH:)
Site :03CH22-HY Site. :03CH22-HY
Condition + PEAK_BE(UNIT)_GE 3m LE2CO4AIBEN_230712 VERTICAL Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Bvim)

A @8

Date: 20240109

Avsiun o

Aot e g B

000 2000, 3000, 4000, 5000. 5000.
Frequency (MHz)

Site £ 03CH22-HY

Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D105 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.01.05

el (dBuVim) Date: 2024.01.05

-
T

PEAK BE(uNI 6] PEAK(UNI.

T 1 A

Prp—

i
N MWMWW
——
30 x
" r
T T T R A LS. 7y a7 oo 2000 5000 000, 000 oo 7200
Freausnoy Wiz requency (iz)
site §03cH22-HY site :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) eBuvim) Date 20240105 o B Date 20240105
1 1

9| /,/—-/““j %0
7| ! VG_Belunn o 70| Ao,
w o anU—H e JL i —
I e I
30 30T
10 10
05 7os0. 0. 7. 70 70 s, 7210 723, 7285 000 200, 3000, 000, 5000, 000, 200
Frequency (WHz) Frequency (MiHz)
site +03CH22-HY 03CH22HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL Condition + AV6(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D106 of D142
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

6+7

Vertical

Fundamental

Avg.

Date: 20240105

AVG_BE(UN)_5E

055 7000, 7110, 130,

750 7A0. 790, 7210 723 7245
Frequency (M)

site +03CH22-HY

Condition + AV6_BE(UNIT)_6E 3m LE2COAI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

) @ouvim) Date: 2024.01.05 ovel aBuv Date: 2024.01.05
130 120
1o o)
MWM».\
90 | PEAK_BE(UNI)_6E| 90 H l I ‘ H _‘ PEAK(UNI.{
7 \
M
Wiy \
50 50 o
R
o
) 20
1 1o
w5 e Tio 7m0 7. 7w Twe 7m0 70 7as 00 70, ET 000 £ £ 700
froquency (Wr) roquency (WH:)
Site :03CH22-HY Site. :03CH22-HY
Condition :PEAK_BE(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL Condition :PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim)

B Date: 20240105

Avsun |

[N y ———

R g

30| e

000 2000, 3000, 4000, 5000. 5000. 0
Frequency (MHz)

Site £ 03CH22-HY

Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:2.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D107 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.01.09

el (dBuVim) Date: 20240109

. |
ij \M 1 N

" ! ; b p——

b A S
VL
30) 30|
10 10]
065 70%.  7He. 710, 7is0. 70 7. 7210, 7230, 7285 000 2000, 3000. 000, 5000, 000, 7200
requency (WHz) Freauency (MH2)

site +03CH22-HY site $03CH22HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20240109 el (dBuvim) Date: 2024.01.09

130 130

10 ol

90 L \ 90|

/fm\[
70 { VG BE(uN) 6t 70 AV,
\ NN RN R |-

50 50|

30| 30

10| 10

055 7000 70 710 7is._ 70, 7% 7210 7230, 7245 000 2000, 300, 4000, 5000, 5000, 200
Frequency (MH2) Frequency (MiHz)
Site $03CH22-HY 03CHZ2-HY
Condition + AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL Condition * AV6(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D108 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 2024.01.09

evel @BuVI Date: 2024.01.09

130

1ol

BTTAAl o aepom, M
WWW AL T T

50) h e vt =
WW
)

PEAK(UNI

055 Toso. 7m0, 7430,

750, 7a7e. 7100 7200, 7230 7245 000
Frequency (MHz)

2000, 000, 4000, 5000, 5000. 200
Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 20240109 A @8 Date: 20240109
130

AVG_BE(UN)_5E Avsun |

o A(\/\q | | o
o

055 7090, 7410 7130, 7is. 770 7isn. 7210 7230, 7245 000 2000, 3000, 4000, 5000. 5000. 0
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COAAI8EN_230712 VERTICAL Condition AV6(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D109 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH215 7025MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.01.05

el (dBuVim) Date: 2024.01.05

[ummwwww/"*"wwm I

” \ 2 1
. |V SN -

5 s g st
MWWWW
[P
30 30|
10 10
565 7010, 703, 7050, 7070 7080, 7m0, 750, 7145 000 2000, 3000, 4000, 5000, 5000, 200
Frequency (MHz) Frequency (MHz)

site :03CHZ2-HY site :03CH22-HY
Condition +PEAK_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition + PEAK(UNII)_6E 3m LE2C04AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20240105 el (dBuvim)

Date: 20240105

Avg_BEwN 6 70 Avs(uN)fie

e i 50|

e
30| 30 E—
10| 10
965 7ot0. 7030, 7050, 7070, 709, o, 7130, 7185 000 2000, 300, 4000, 5000, 5000, 200
Frequency (MH2) Frequency (MiHz)
Site $03CH22-HY 03CHZ2-HY
Condition + AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL

Condition * AV6(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto RBW:1000.000KHz VBW:1800KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D110 of D142
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH215 7025MHz

6+7

Vertical

Fundamental

Peak

) @Bovim) Date: 2024.01.05
130
o
T VI
a0 peAR st o
7
&“'me
50
P
1
ws ol Tow 7o 7o 7ol 7he 7 Tads
requency (W)
site :03CH22-HY
Condition

+ PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI

Date: 2024.01.05

130

1ol

90|

[ I A A

e ottt oot
IRV
IPRIRRIYY S
3|
10]
000 2000, 000, 4000, 5000, 5000. 200
Frequency (MHz)
Site +03CH22-HY
Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

) (@Buvim)

Date: 20240105

o0 (_,_/ —
7 \ vt e
50| \\\"Nv—, o m—
30
10]
905 7010, 030, 7050, X 7000, 710, ZE
Frequency (MHz)
Site +03CH22-HY
Condition

+ AV6_BE(UNIT)_6E 3m LE2COAAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1800KHz SWT:Auto

A @8

Date: 20240105

AvsiuNn e

Site
Condition

2000,

3000,

£ 03CH22-HY

AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

4000, 5000. 5000. 7200
Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D111 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/66 CH215 7025MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 2024.01.09

el (dBuVim) Date: 20240109

i AL My TNy |
“ M}.Jx] dondh /

R s
50) e e
it e
s
30 30|
10 10
565 7010, 703, 7050, 7070 7080, 7m0, 7150, 7145 000 2000, 3000, 4000, 5000, 5000, 200
Frequency (MHz) Frequency (MHz)

site :03CHZ2-HY site :03CH22-HY
Condition +PEAK_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL Condition + PEAK(UNII)_6E 3m LE2C04AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

-
W VIV “
MNA AN /
N
= P b ,\J
S g
T
T
o B
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.100KHZ SWT:Auto RBW:1000.000KHz VBW:1.100KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE80 Partial 484/66 CH215 7025MHz
6+7 Vertical

Fundamental

1 (@BuVim) Date: 2024.01.00

evel @BuVI Date: 2024.01.09

130

1ol

:WWMWM = g N g A

. S AN S

985 7010, 7030, 7050, 7070 70%0. 70, %0, TS 000 2000, 000, 4000, 5000, 5000. 200
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 20240109 A @8 Date: 20240109
130 130

T f\m/\/\ u

« I N — %

T
w/’—;
30 0
N N
P —
Site :03CH22-HY Site 1 03CH22-HY
Condition : AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition 'AVG(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL
ROH000 000 VoW 100k WAt

+ RBW:1000.000KHz VBW:L100KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D113 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Horizontal

Fundamental

Peak

A (@BuVim) Date: 2024.01.05

PEAK BN 6]

h,

S santedls,

905 6930, 6950, 6970, 6990, 7010, 7030, 7050. 7070, 7090, 7110, 7430, 7150, 7470, 7190, 7225
y (M2)

site :03CHZ2-HY

Condition +PEAK_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

el (dBuVim) Date: 2024.01.05

1

a0 Pumum’y %

AR i [ o |

WMMMMW i

000 2000, 3000,

000, 5000, 000, 7200
Freauency (MH2)

site $03CH22HY

Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20240105

R I
m \\\ s s,

4

905 6930, 6950. 6970, 6990, 7010, 7030, 7050. 7070, 7090, 7110, 7130, 7150 TA70. 7190, 7225
Frequency (MH2)

Site $03CH22-HY

Condition + AV6_BE(UNIT)_6E 3m LE2C04A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

s ) p—
0
d

|
) |
7ol AvGUNIJE

//W/Af/\/ S et
30
10
000 2000, 300, 4000, 5000, 5000, 7200
Frequency (MiHz)
03CHZ2-HY
Condition * AV6(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1800KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D114 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

6+7 Vertical Fundamental

1 @BuVim)

Date: 2024.01.05

evel @BuVI Date: 2024.01.05

130

1ol

N ““MT“““‘WW’“T {

DEAK BE(UNI) 6| 90|

[ I A A

WWWWMW

905 6930. 6950, 6970, 6990, 7010, 7030. 7050. 7070, 7090 7H0. 7430, 7450, TAT0. 7190, 7225

000 2000, 000, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim)

Date: 20240105 A @8

Date: 20240105

IR e ol A

70 VG BEUNI_6E 70 Avr.way L

//__j\—/—"'\‘ P

30 30| =

10] 10]

905 6930, 6950, 6970, 6990, 7010, 7030, 7050, 7070, 7090 7110, 7130, 7150, TA70. 7190, 7225 000 2000, 3000, 4000, 5000. 5000. 7200
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2COAAI8EN_230712 VERTICAL Condition AV6(UNII)_GE 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.800KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D115 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7

Horizontal

Fundamental

A (@BuVim) Date: 2024.01.09

Avg.

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

o a2 0100
o )
0 - |
)
o Wm ;‘\'WU\,WJW}WVM e 1] IREm i sl
n U , n L L L]
bbb b
50| 50| WWMW
MWWWM
p B
" w
5 G550 5950 GT0 9%, ToTo To% 7ok 7u7 Take 710, TR0 7150 70 7190 725 o o0 o0 o o0 0
i -
site <03cHzz- Y site <03cHzz 1Y
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition + PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
RBW:I000.000KHz VBW:3000.000KHz SWTAuto REW:I000.000KHz VBW:3000.000KHz SWTAuto
o oo 20240109 — bt 20240100
) 1
o "
.
N0 A :
T DA L ,a
1 L L | |
50/ A A by — 50)
] R [ g
P
30| W T
o w
5 5550 5950 ST 9%, ToTo 70 TORR Tore_Take TR0 710 TiR0 TiT0 700 7225 oo o0 o0 E w0 0
Frsavncy ) -
Site :03CH22-HY 03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNLIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.910KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D116 of D142



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/68 CH207 6985MHz

6+7

Vertical

Fundamental

1 @BuVim) Date: 2024.01.00

R

DEAK BE(UNI) 6|

b WMWWM

evel @BuVI Date: 2024.01.09

130

1ol

] ]
AL T

m | I N~
MMW S

905 6930. 6950, 6970, 6990, 7010, 7030. 7050, 7070, 7090 710, 7130, 7450, 7470, 7190, 7225 000 2000, 000, 4000, 5000, 5000. 7200
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY
Condition + PEAK_BE(UNTT)_GE 3m LE2CO4A1BEN_230712 VERTICAL Condition + PEAK(UNTT)_G6E 3m LE2C04A1BEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim)

Avg.

Date: 20240109

T

\WWW( i

WAV

VG BEUNI_6E

50| e ——
30
10]
905 6930, 6950, 6970, 6990, 7010, 7030, 7050, 7070, 7090 7110, 7130, 7150, TA70. 7190, 7225
Frequency (MHz)
Site :03CH22-HY
Condition

+ AV6_BE(UNIT)_6E 3m LE2COAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0910KHz SWT:Auto

A @8

Date: 20240109
130
1ol
1
9|
o AVGWNI[: e
50|
R R
S
30 e
10]
000 2000, 3000, 4000, 5000. 5000. 7200
Frequency (MHz)
Site £ 03CH22-HY
Condition AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D117 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11a CH189 6895MHz
6+7 Horizontal Vertical
) LA g [ dlenle ) L L ImE="
HLJLHLL L] ke I LRHLL LT Jeom
= e o RO e
ignedmon géi:(zjlzllrg),ﬁE 1m SHF_1224_230710 HORIZONTAL i:nedmon géi':(zuz}:;;),ﬁE 1m SHF_1224_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D118 of D142

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11a CH189 6895MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.06

Ave(uN._e |

evel @BuVim) Date: 2024.01.06

LI

AVG(UN Lz

36.4G
~40G
Avg

AvGUN_6E

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

Site :03CH22-HY

Condition

+ AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

50
e e
) 3|
10 10]
/200 800, 70000, 12000, 4000, 6000, T 200 8000. 0000, 12000, 4000, 6000, 18000
Frequency (MHz) Frequency (MH2)
Site $03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
~18G
) (@BuVim) Date: 20240109 ) @BV Date: 20240109
130 130
10 110l
9 9]

Ave(un)_6E

50
30|
10]
5400 36900 37300 37700 36100, 38500 36900. 30300 39700, 40000
Frequency (MH2)
site 03CH22-HY
Condition * AVG(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D119 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11a CH209 6995MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

10 1ol

ML LT T T e MU T T T U e

.
IR I | U | el WL T T U T ke
S0l e L 501 i

M,Mwmww“ MW‘WM

Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D120 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH209 6995MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 2024.01.06

evel @BuVim) Date: 2024.01.06

— 70| e
Ave(uN._e | AVG(UN Lz
50 50

DS S

ERs e——— |
B
e I N M

/200 800, 70000,

12000, 4000, 6000, T 200 8000. 0000,
Frequency (MHz)

12000, 4000, 6000, 18000
Frequency (MH2)
Site $03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
~18G
) (@BuVim) Date: 20240109 ) @BV Date: 20240109
130 130
10 110l
9 9]
70| - - - 70
I actom e i o e
50| 50
L S A SR SSS SN S 5 O O O S A AU U SO W
30 30|
10] 10]
36400 36900 37300, 37700 38100 38500 38900.  39300.  39700. 40000 5400 36900 37300 37700 36100, 38500 36900. 30300 39700, 40000
Frequency (MHz) Frequency (MH2)
Site :03CH22-HY site 03CHZ22-HY
Condition + AV6(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition + AVG(UNII)_6E Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868

Page Number : D121 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11a CH233 7115MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09

10 1ol

ML LT T T e MU T T T U e

e e il UEEE2

) 3|
10 10]
7200 10000.12000.14000.1600 2002801 /00,3400 36000 40000 260 1000012000, 000.24000. 75 0.32000.34000.36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CH22-HY Site :03CH22-HY

Condition + PEAK(UNTT)_GE Im SHF_1224_230710 HORTZONTAL Condition + PEAK(UNTT)_GE Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D122 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11a CH233 7115MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.06

Ave(uN._e |

evel @BuVim)

Date: 2024.01.06

LI

AVG(UN Lz

50 50
e [ B e R—
b [—
) 3|
10 10]
/200 800, 70000, 12000, 4000, 6000, T 200 8000. 0000, 12000, 4000, 6000, 18000
Frequency (MHz) Frequency (MH2)
Site $03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
~18G
) (@BuVim)

36.4G
~40G
Avg

Date: 20240109

I actom

R S O S NSO s B D e e s

site
Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

36400 36900 37300 37700 36100 38500 38900,  39300. 39700, 40000
Frequency (MHz)

:03CH22-HY

) @BV

Date: 20240109

Ave(un)_6E

5400 36900 37300 37700 36100, 38500 36900. 30300 39700, 40000

site 03CH22-HY
Condition * AVG(UNIT)_6E Im SHF_1224_230710 VERTICAL

Frequency (MH2)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D123 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH189 6895MHz
6+7 Horizontal Vertical

3 LRA L ™ LT L LT ] U el
LR [T T U] e ‘

om_e|
e
] stfusi
bttt st i
0 30
1 1)

g

7200 1000012000, 14000.16000. 16000.20000.22000.24000.26000.26000.30000.32000.34000.36000. 40000 260 1000012000 100.30000.32000.3400 00t
ccccccc )
ite :03CH22-HY site :03CH22-HY
Condition + PEAK(UNII)_6E Im SHF_1224_230710 HORIZONTAL Condition :PEAK(UNTT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D124 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR3D0601I

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH189 6895MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.06

Ave(uN._e |

/200 800, 70000, 4000, 6000, T

evel @BuVim)

Date: 2024.01.06

UYWL LTl

e

B

AVG(UNI)_bE

200 8000. 0000,

36.4G
~40G
Avg

I actom

S S A S R e

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000
Frequency (MHz)

site +03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

12000, 12000, 4000, 6000, 18000
Frequency (MHz) Frequency (MH2)
Site $03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
~18G
) (@BuVim) Date: 20240109 ) @BV Date: 20240109
130

I ot

I S S S S SN S e e e e

5400 36900 37300 37700 38100, 38500, 3690,
Frequency (MH2)

site 03CH22-HY
Condition * AVG(UNIT)_6E Im SHF_1224_230710 VERTICAL

39300, 39700, 40000

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D125 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH209 6995MHz

6+7 Horizontal Vertical

Date: 2024.01.00 evel @BuVi Date: 2024.01.09
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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Band 8 - 6875~7125MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)
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WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH195 6925MHz

6+7 Horizontal Vertical

1 (@BuVim) Date: 2024.01.07 evel @BuVim)

Date: 2024.01.07

— 70| e
Ave(uN._e | AVG(UN Lz
50

— 50
R B S — e
) 3|
10 10]
/200 800, 70000, 12000, 4000, 6000, T 200 8000. 0000, 12000, 4000, 6000, 18000
Frequency (MHz) Frequency (MH2)
Site $03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
~18G
) (@BuVim) Date: 20240109 ) @BV Date: 20240109
130 130
10 110l
9 9]

I actom e i o e

50
R S R S VO R SIS e e s R U A (A E AN S
30 30|
10] 10]
36400 36900 37300, 37700 38100 38500 38900.  39300.  39700. 40000 5400 36900 37300 37700 36100, 38500 36900. 30300 39700, 40000
Frequency (MHz) Frequency (MH2)
Site :03CH22-HY site 03CHZ22-HY
Condition + AV6(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition + AVG(UNII)_6E Im SHF_1224_230710 VERTICAL

36.4G
~40G
Avg

TEL: 886-3-327-0868

Page Number : D131 of D142
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

WIFI Band 8 6875~7125MHz Harmonic @ 3m
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
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ANT 802.11ax HE160 Full CH207 6985MHz
6+7 Horizontal Vertical
) LA g [ dlenle LT
LR DU el L EA
ignedmon géi:(zjlzllrg),ﬁE 1m SHF_1224_230710 HORIZONTAL i:nedmon géi':(zuz}:;;),ﬁE 1m SHF_1224_230710 VERTICAL
Peak
Avg.
TEL: 886-3-327-0868 Page Number : D140 of D142

FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.

: FR3D0601I

WIFI

Band 8 6875~7125MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

6+7

Horizontal

Vertical

1 (@BuVim) Date: 2024.01.07

Ave(uN._e |

A

evel @BuVim) Date: 2024.01.07

AVG(UN Lz
50
e

e

36.4G
~40G
Avg

I actom

36400 36900 37300 37700, 30100 38500 30900, 35300, 39700, 40000
Frequency (MHz)

site +03CH22-HY

Condition + AVG(UNIT)_6E Im SHF_1224_230710 HORIZONTAL

/200 800, 70000, 12000, 4000, 6000, T 200 8000. 0000, 12000, 4000, 6000, 18000
Frequency (MHz) Frequency (MH2)
Site $03CH22-HY Site 03CH22-HY
Condition + AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
~18G
) (@BuVim) Date: 20240109 ) @BV

Date: 20240109

I ot

B O U IV N SO R B s e

5400 36900 37300 37700 36100, 38500 36900. 30300 39700, 40000
Frequency (MH2)

site 03CH22-HY
Condition * AVG(UNIT)_6E Im SHF_1224_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D141 of D142



swanranas. FCC RADIO TEST REPORT Report No. : FR3D0601I

Emission below 1GHz

WIFI 802.11ax HE20 Partial 106 (LF)

WIFI 5GHz WIFI

ANT 802.11ax HE20 Partial 106 LF

6+7 Horizontal Vertical

o] . o]
o
s
ot ¢ " et sofyn . gt
f \V’ ’/ Bt H A

P )

i /\ L

1 o

o me o Ao 0 wa 7o wa 0 1000 o mo  we o Se w0 T e o i

roauenc () roquency ()

Site :03CH22-HY Site. 03CH22-HY

Condition + QP 3m BILOG63304_231015_30 HORIZONTAL Condition QP 3m BILOG63304_231015_30 VERTICAL

QP/
Peak

TEL: 886-3-327-0868 Page Number : D142 of D142
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR3D0601I

Appendix E. Duty Cycle Plots

Antenna Band Cyl?:llgz"/o) T(us) 1/T(kHz) [VBW Setting
6+7 802.11a 85.46 1728 0.58 620Hz
6+7 6GHz 802.11ax HE20 Full RU 85.22 744 1.34 1.5kHz
6+7 6GHz 802.11ax HE20 106 RU 85.76 3956 0.25 270Hz
6+7 6GHz 802.11ax HE40 Full RU 85.28 556 1.80 2kHz
6+7 6GHz 802.11ax HE40 242 RU 85.93 1740 0.57 620Hz
6+7 6GHz 802.11ax HE80 Full RU 85.67 562 1.78 1.8kHz
6+7 6GHz 802.11ax HE80 484 RU 85.66 908 1.10 1.1k
6+7 6GHz 802.11ax HE160 Full RU 85.83 567 1.76 1.8kHz
6+7 6GHz 802.11ax HE160 996 RU 85.88 1125 0.89 910Hz
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TEL : 886-3-327-0868 Page Number : E1of E3
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR3D0601I

6GHz 802.11ax HE20 106 RU

[specium Analyzer
|Swept SA
KEYSIGHT

Lo

‘Select Marker
Marker 3

Marker

#hvg Type: Power (RM
Trg: Frae Run

Video BW 8.0 MHz Span 0 Hz

(1001 pts)

Sweep 12.4m:

Function  Function Width  Function

6GHz 802.11ax HE40 Full RU

v Type
Trg: Frae Run

Center 5.865000000 GHz
Res BW 8 MHz

Video BW 8.0 MHz

Function  Function Width  Function Value

Frequency

Zero Span

Marker

Lo

‘Select Marker
Marker 3

Marker Mode

Normal
Defta (2)

Fixed

Center 5.565000000 GHz #Video BW B.0 MKz

Della Marker
(Reset Delta)

iarker Table
on

Function Motk Setings
Diagram

All Markers OFf

Sweep 5.00m:

Mode Trace Funclion  Function Width

Video BW 8.0 MHz Span 0 Hz

5 Marker Table

Senter Frequency

Swept Span
Zero Span

Marker

Lo

‘Select Marker
Marker 3

#Allon 1008

Div 10 dB-

ki By by
Marke
Function

Del alm
(R

arhel Table

#Video BW B.0 MKZ Span 0 Hz

Center 5.885000000 GHz
§ MHE (1001 pts)

unter

Function

08 PM

Marker—

-
|Swept SA
KEYSIGHT "l'“' “F

#Avg Ty
Tng: Free Run
mqm ")

Scale/Div 10 dB

s gkt v e

Center 6.025000000 GHz Video BW 8.0 MHz Span 0 Hz
8 MHz s

Function  Function Width  Function

Marker

Lo

‘Select Marker
Marker 3

Marker Mode

Normal

Desta (8)

Marker
Function

Marker—

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

E2 of E3



samonias. FCC RADIO TEST REPORT Report No. : FR3D0601I
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